XaduszoBa A.A.

EEIFi 1110202 2002E0ETY

5

English in Engineering



MUWHUCTEPCTBO OBPA30OBAHUA 1 HAYKU P®

KA3AHCKUIM F'OCYJAPCTBEHHBIN APXUTEKTYPHO-CTPOUTEJILHBIN
YHUBEPCUTET

Kadenpa nHOCTpaHHBIX S3BIKOB

English in Engineering

VYuebHoe nmocobue 11 CTyIeHTOB OUHOU (hopMbl 00yueHHst HanpaBieHus noarorosku 08.03.01
«CTpOouTENnbCTBOY, MPOpUIN
«BonocHabxeHue 1 BOLOOTBEICHUEY,

«TemmorazocHa0XeHue 1 BEHTUIAIIN

Kazaup, 2015



CocraBurenb: Xaduzosa A.A.

YK 802.0:696/697
BBK 81.2Aurn

English in Engineering: Yue6Hoe mocodue ais cTyneHToB-0akanaBpoB 1 Kypca JHEBHO#M (OPMBI
oOyuenus HanpasieHus noarotoBku 08.03.01 «CrpoutenscTBoy, npodunu «BogocHabxenue u
BojooTBeeHne», «TemnorazocHabxkenne u BeHTWwanus» / Coct.: Xaduzoa A.A. Kazans:
[...]
BJIMSIET HA 3710pOBbe. 3. biarococTosiHue B 3TOM pernoHe 3HAYUTEIILHO BHIPOCIIO 3a MOCIIEIHUE
HECKOJIBKO JieT. 4. PaIn0aKTUBHBIC OTXO/IbI OYCHB OIACHBI JJIS JIFOJICH U OKPYKAIOIIeH Cpebl. 5.
Bona — sxu3HeHHO BakHBIH NpoayKT. 6. [Ipu cropanuu mactuk Beiaesser (10 produce) onacHsie
oTXxojbl. 7. OcTaBlIeHHBI MycOp B Jiecax paspymiaer skocucrtemy. 8. [louBa B 3TOM permone
ouenb mogopoaHa (fertile). 9. B «Kpacuyto kuury» (Red Data Book) 3anecenbl peqKue BHIbI

paCTeHI/Iﬁ 1 )KUBOTHBIX. 10. 3arp;13HeHHa;1 npupoga O4YC€Hb TPYAHO BOCCTAHABIINBACTCA.

3. Compile as many words as you can with the letters of the word:

n 4. Read the text and answer the questions below.

R

Due to the rise in global population and prosperity over the last few decades, one of the

Sustainable Materials

consequences of this phenomenon has been the increase in volume and variety of the materials
used (such as raw materials, food, manufactured products and waste) with a consequent increase
in the transport distances. This has created a series of negative effects on the environment,

especially different kinds of pollution, leading to an ecological emergency and growing

104



preoccupation about health. This is why the aim of eco-design is to create buildings with low
ecological impact, where people can live in a comfortable, healthy way. This is possible by using
building materials that are traditionally considered eco-friendly and-sustainable: timber from
forests that have been certified; quickly renewable plant materials (such as straw or bamboo);
some typical traditional materials such as brick, stone, clay and cork; non-toxic, renewable and
recyclable materials (natural paints, waxes and varnishes). Waste materials can also be reused as

a resource for construction purposes.

(Source: Flash on English for Construction)

What has happened to population and wealth in the last few decades?
What has been one of the results of this?

What is the aim of eco-design?

A wnp e

Can you name some eco-friendly and sustainable materials you have found in the text?

‘-'1!1‘: ) 5. Read the text about eco-materials. Name two examples of them. What
\ W

.‘3 t characteristics should eco-materials have?

The materials used in bio-architecture should be chosen paying attention to the damage
(production of toxic gases, water and soil pollution) that they may cause to the environmental
ecosystem. Eco-materials should:

* be biodegradable and recyclable;

* not be dangerous for our health;

» contribute to a more sustainable environmental future. Examples of materials that can
be used in bio-architecture are timber, brick, stone, cork and natural paints and varnishes. It is

easy to choose eco-friendly materials thanks to certifications.

(Source: Flash on English for Construction)

n 6. Speaking. Work in pairs: what new eco-friendly and eco-efficient
:".{!1‘5 ) technologies and techniques are used in modern construction industry? What
is your opinion of modern building materials? Which would you use if you

could build your own house?

105



APPENDIX

1. From the History of the Development of Water Treatment

The following table illustrates historical events and developments that have been

precursors to development of modern water supply and treatment systems.

Period

Event

4000 B.C.

Ancient Sanskrit and Greek writings recommend water treatment methods. In
the Sanskrit Ousruta Sanghita it is noted that ‘‘impure water should be purified
by being boiled over a fire, or being heated in the sun, or by dipping a heated
iron into it, or it may be purified by filtration through sand and coarse gravel

and then allowed to cool.””

3000 to 1500
B.C.

Minoan civilization in Crete develops technologies so advanced they can only
be compared to modern urban water systems developed in Europe and North
America in the second half of the nineteenth century. Technology is exported to

Mediterranean region.

1500 B.C. Egyptians reportedly use the chemical alum to cause suspended particles to
settle out of water. Pictures of clarifying devices were depicted on the wall of
the tomb of Amenophis Il at Thebes and later in the tomb of Ramses I1.

Fifth century | Hippocrates, the father of medicine, notes that rainwater should be boiled and

B.C. strained. He invents the ‘‘Hippocrates sleeve,’’ a cloth bag to strain rainwater.

Third century
B.C.

Public water supply systems are developed at the end of the third century B.C.
in Rome, Greece, Carthage, and Egypt.

340 B.C. to | Roman engineers create a water supply system that delivers water [490

225 A.D. megaliters per day (130 million gallons per day)] to Rome through aqueducts.

1676 Anton van Leeuwenhoek first observes microorganisms under the microscope.

1703 French scientist La Hire presents a plan to French Academy of Science
proposing that every household have a sand filter and rainwater cistern.

1746 French scientist Joseph Amy is granted the first patent for a filter design. By

1750 filters composed of sponge, charcoal, and wool could be purchased for
home use.

106




1804

The first municipal water treatment plant is installed in Paisley, Scotland. The
filtered water is distributed by a horse and cart.

1807 Glasgow, Scotland, is one of the first cities to pipe treated water to consumers.

1829 Installation of slow sand filters in London, England.

1835 Dr. Robley Dunlingsen, in his book Public Health, recommends adding a small
quantity of chlorine to make contaminated water potable.

1846 Ignaz Semmelweiss (in Vienna) recommends that chlorine be used to disinfect
the hands of physicians between each visit to a patient. Patient mortality drops
from 18 to 1 percent as a result of this action.

1854 John Snow shows that a terrible epidemic of Asiatic cholera can be traced to
water at the Broad Street Well, which has been contaminated by the cesspool of
a cholera victim recently returned from India. Snow, who does not know about
bacteria, suspects an agent that replicates itself in the sick individuals in great
numbers and exits through the gastrointestinal tract, and is transported by the
water supply to new victims.

1854 Dr. Falipo Pacini, in Italy, identifies the organism that causes Asiatic cholera,
but his discovery goes largely unnoticed.

1856 Thomas Hawksley, civil engineer, advocates continuously pressurized water
systems as a strategy to prevent external contamination.

1864 Louis Pasteur articulates the germ theory of disease.

1874 Slow sand filters are installed in Poughkeepsie and Hudson, New York.

1880 Karl Eberth isolates the organism (Salmonella typhosa) that causes typhoid
fever.

1881 Robert Koch demonstrates in the laboratory that chlorine will inactivate
bacteria.

1883 Carl Zeiss markets the first commercial research microscope.

1884 Professor Escherich isolates organisms from the stools of a cholera patient that
he initially thought were the cause of cholera. Later it is found that similar
organisms are also present in the intestinal tracts of every healthy individual as
well. Organism eventually named for him (Escherichia coli).

1884 Robert Koch proves that Asiatic cholera is due to a bacterium, Vibrio cholerea,

which he calls the comma bacillus because of its comma-like shape.

107




1892

A cholera epidemic strikes Hamburg, Germany, while its neighboring city,
Altona, which treats its water using slow sand filtration, escapes the epidemic.
Since that time, the value of granular media filtration has been widely

recognized.

1892

The New York State Board of Health uses the fermentation tube method
developed by Theobald Smith for the detection of E. coli to demonstrate the
connection between sewage contamination of the Mohawk River and the spread

of typhoid fever.

1893

First sand filter built in America for the express purpose of reducing the death
rate of the population supplied is constructed at Lawrence, Massachusetts. To

this end, the filter proves to be a great success.

1897

G. W. Fuller studies rapid sand filtration [5 cubic meters per square meter per
day (2 gallons per square foot per day)] and finds that bacterial removals are

much better when filtration is preceded by good coagulation and sedimentation.

1902

The first drinking water supply is chlorinated in Middelkerke, Belgium. Process
is actually the ‘‘Ferrochlor’” process wherein calcium hypochlorite and ferric

chloride are mixed, resulting in both coagulation and disinfection.

1903

The iron and lime process of treating water (softening) is applied to the

Mississippi River water supplied to St Louis, Missouri.

1906

First use of ozone as a disinfectant in Nice, France. First use of ozone in the

United States occurs some four decades later.

1908

George Johnson, a member of Fuller’s consulting firm, helps install continuous

chlorination in Jersey City, New Jersey.

1911

Johnson publishes ‘‘Hypochlorite Treatment of Public Water Supplies’ in
which he demonstrates that filtration alone is not enough for contaminated
supplies. Adding chlorination to the process of water treatment greatly reduces

the risk of bacterial contamination.

1914

U.S. Public Health Service (U.S. PHS) uses Smith’s fermentation test for
coliform to set standards for the bacteriological quality of drinking water. The
standards applied only to water systems that provided drinking water to

interstate carriers such as ships and trains.

1941

Eighty-five percent of the water supplies in the United States are chlorinated,

108




based on a survey conducted by U.S. PHS.

1942 U.S. PHS adopts the first comprehensive set of drinking water standards.

1974 Dutch and American studies demonstrate that chlorination of water forms

trihalomethanes.

1974 Passage of the Safe Drinking Water Act (SDWA).

(Source: Crittenden J.C. Water Treatment: Principles and Design)
2. Selection of Water Treatment Processes

To produce water that is safe to drink and aesthetically pleasing, treatment processes must be
selected that, when grouped together, can be used to remove specific constituents. The most
critical determinants in the selection of water treatment processes are the quality of the water
source and the intended use of the treated water. The two principal water sources are
groundwater and surface water. Depending on the hydrogeology of a basin, the levels of human
activity in the vicinity of the source, and other factors, a wide range of water qualities can be
encountered. Surface waters typically have higher concentrations of particulate matter than
groundwater, and groundwater often has increased concentrations of dissolved minerals due to
the long contact times between subsurface water with rocks and minerals. Surface water may
have more opportunity for exposure to anthropogenic chemicals.

Another major distinction is based on the level of dissolved salts or total dissolved solids
(TDS) present in the water source. Water containing TDS less than 1000 mg/L is considered to
be freshwater, and water with TDS between 1000 and 10,000 mg/L is considered to be brackish
water.

Freshwater is the most easily used for drinking water purposes, and brackish water can be
used under specific circumstances with adequate treatment.

Finally, the most abundant water source, the ocean, contains approximately 35,000 mg/L
TDS and requires demineralization prior to use. Each of the predominant types of water sources,
including natural or man-made lakes and rivers, requires a different treatment strategy.

The steps that are typically involved in the selection and implementation of water treatment
plants are:

1. Characterization of the source water quality and definition of the treated water quality
goals or standards.

2. Predesign studies, including pilot plant testing, process selection, and development of

design criteria.

109



3. Detailed design of the selected alternative.

4. Construction.

5. Operation and maintenance of the completed facility.

These five steps may be performed as discrete steps or in combination and require input from
a wide range of disciplines, including engineering, chemistry, microbiology, geology,
architecture, and financial analysis. Each discipline plays an important role at various stages in
the process. The predominant role, however, rests with professional engineers who carry the

responsibility for the success of the water treatment process.

(Source: Crittenden J.C. Water Treatment: Principles and Design)

3. Sustainable Urban Water Supply

A sustainable urban water supply network covers all the activities related to provision
of potable water. Sustainable development is of increasing importance for the water supply to
urban areas.

Water is an essential natural resource for human existence. It is needed in every industrial
and natural process, for example, it is used for oil refining, for liquid-liquid extraction in hydro-
metallurgical processes, for cooling, for scrubbing in the iron and the steel industry and for
several operations in food processing facilities, etc. It is necessary to adopt a new approach to
design urban water supply networks; water shortages are expected in the forthcoming decades
and environmental regulations for water utilization and waste-water disposal are increasingly
stringent.

To achieve a sustainable water supply network, new sources of water are needed to be
developed, and to reduce environmental pollution.

The price of water is increasing, so less water must be wasted and actions must be taken
to prevent pipeline leakage. Shutting down the supply service to fix leaks is less and less
tolerated by consumers. A sustainable water supply network must monitor the freshwater
consumption rate and the waste-water generation rate.

Many of the urban water supply networks in developing countries face problems related

to population increase, water scarcity, and environmental pollution.
(Source: http://en.wikipedia.org/wiki/Water_supply_network)

110


http://en.wikipedia.org/wiki/Potable
http://en.wikipedia.org/wiki/Sustainable_development
http://en.wikipedia.org/wiki/Water
http://en.wikipedia.org/wiki/Natural_resource
http://en.wikipedia.org/wiki/Oil_refinery
http://en.wikipedia.org/wiki/Liquid-liquid_extraction
http://en.wikipedia.org/wiki/Food_processing
http://en.wikipedia.org/wiki/Water_shortages
http://en.wikipedia.org/wiki/Waste-water
http://en.wikipedia.org/wiki/Developing_countries
http://en.wikipedia.org/wiki/Population_increase
http://en.wikipedia.org/wiki/Water_scarcity
http://en.wikipedia.org/wiki/Environmental_pollution

4. Disinfection

The purpose of disinfection in the treatment of waste water is to substantially reduce the
number of microorganisms in the water to be discharged back into the environment for the later
use of drinking, bathing, irrigation, etc. The effectiveness of disinfection depends on the quality
of the water being treated (e.g., cloudiness, pH, etc.), the type of disinfection being used, the
disinfectant dosage (concentration and time), and other environmental variables. Cloudy water
will be treated less successfully, since solid matter can shield organisms, especially
from ultraviolet light or if contact times are low. Generally, short contact times, low doses and
high flows all militate against effective disinfection. Common methods of disinfection
include ozone, chlorine, ultraviolet light, or sodium hypochlorite. Chloramine, which is used for
drinking water, is not used in the treatment of waste water because of its persistence. After
multiple steps of disinfection, the treated water is ready to be released back into the water cycle
by means of the nearest body of water or agriculture. Afterwards, the water can be transferred to
reserves for everyday human uses.

Chlorination remains the most common form of waste water disinfection due to its low
cost and long-term history of effectiveness. One disadvantage is that chlorination of residual
organic material can generate chlorinated-organic compounds that may be carcinogenic or
harmful to the environment. Residual chlorine or chloramines may also be capable of
chlorinating organic material in the natural aquatic environment. Further, because residual